
 

 

 

 
Environmental and Social 
Impact Assessment of the 
Kigali Wastewater Project 

 
FINAL 

European Investment Bank  
 
November 2016  
 
TA2013039 RW IF2

The technical assistance operation is financed by the European Union under the Cotonou Agreement, through the 
European Development Fund (EDF). The EDF is the main instrument funded by the EU Member States for providing 
Community aid for development cooperation in the African, Caribbean and Pacific States and the Overseas Countries 
and Territories. 

 
“The authors take full responsibility for the contents of this report. The opinions expressed do not necessarily reflect the view of the 
European Union or the European Investment Bank”  
[...]
During this stage full mechanical dewatering of digested sludge will be realized and full scale disinfection 

either through expanding the maturation ponds or introduction of UV disinfection, depending on the 

performance of the WWTP and the maximum desired pathogen levels of the effluent. Stage 3 might also 

include a combined heat and power co-generation system for electricity generation and heated digestion 

using surplus heat from the power generation. 

 

Finally, during stage 3 (originally stage 4) it is foreseen to in increase the capacity of the plant to 550,000 

PE. During the final stage the chemical enhanced primary treatment system may be replaced a more 

advanced systems, and UV disinfection will be applied to meet the highest international standards. 

 

However, stages 2 and 3 will be subject to further assessments, and can today not yet be fully determined. 

Consequently current stage 1 has been designed to in a way that facilitates sufficient flexibility in the future. 

However, the land take under stage 1 of the current WWTP design is already sufficiently large to realize an 

ultimate 550,000 PE WWTP. 

 

The Kigali sewerage system is designed to accommodate foul sewage flows only, with surface water storm 

drainage from the city entirely separated. However, the wastewater will be pumped up from the lower end 

of the sewer system (about 5 m) to reach the inlet of the trunk main, and the influent water from the trunk 

main will again be pumped up next to the WWTP. This allows full gravity feed again from the inlet of the 

WWTP down to the maturation ponds and further down to the point of discharge into the river.  

 

The treatment plant and maturation ponds are separated by the main road. The whole WWTP site will be 

fenced and foreseen with an entrance at the head of the WWTP, in the east, and another towards the 

sludge processing facility more to the west. It is understood that the WWTP area will include a buffer zone 

around it, which will include a visual barrier (trees). However, details about this zoning have not yet been 

included in the available design documents.  

 

The road will be crossed on two points: a tunneled connection of the main trunk to the WWWTP; and a 

tunneled connection of the WWTP to the maturation ponds. Discharge pipes will allow for maximum flows 

between 1 and 2.5 m/sec. 

 

The mechanical, electrical, instrumentation, control & automation (MEICA) design criteria will focus on 

reliability and robustness, and include standby equipment and power generation. 

 

The design foresees in a drainage plan to collect peak storm water of 10 years return period, and send this 

water back to the head of the WWTP. The areas not yet used in stage 1 will be drained separately and 

discharged through separate culverts towards the river. 
 

 

4.2  Stage 1 Project Components  

 

4.2.1  Sewerage Network and Pumping Stations 

The collector sewers will cover Kigali Central Districts 1A and 2A (as identified in the SGI Sanitation 

Master Plan) managed by WASAC LTD’s Nyarugenge and Muhima branches. This area is dominated by 

commercial and government buildings, as well as higher end residential houses, in addition to paved roads, 

parks and other open spaces.   



European Investment Bank  Royal HaskoningDHV 

ESIA Kigali Wastewater Project - final 72 

 
 

 

 

The planned sewers will collect all effluent from the existing and future buildings in this area and will 

convey this to the trunk sewer. The sewers will be designed with capacities sufficient to collect all projected 

wastewater generation in these areas for the year 2020: about 52,000 people in the Muhina sector, and 

about 40,000 people in the Nyarugenge sector. This represents a population density between 5 to 10 

thousand people per square km.  Until 2020 the population will likely decline with about 2 to 4 %. This 

relates to foreseen institutional and commercial developments that will replace original living houses. 

 

The sewer capacities have been designed on the basis of current and projected water consumption and 

related wastewater generation, and assume an average consumption of 186 liter per capita per day for 

residential houses, and for commercial and institutional buildings a consumption ranging between 3 and 

133 liters per connection. The connections with the largest water consumption are hospitals (100 m3 per 

day) and the prison (133 m3 per day). Wastewater return flows have been set at 80% of the water 

consumption, with peak flows around 08.00 hours and 18.00 hours (about 140% of average), and low 

flows between 0.00 and 04.00 hours at night (around 60% of average). 

 

The sewer network has been designed on a gravity flow basis, with no pumping stations required. It 

includes a primary network of 500 mm in the valley bottom; a secondary network carrying the wastewater 

from the hills to the primary network, and a tertiary network long all roads in the collection area. Manholes 

will be put every 50 to 80 meters. 

 

The sewer system has been designed to flow under full gravity. It is understood that a pumping station will 

be put at the northern downstream end of the system to pump the water up for 5 meters, in order to 

continue further gravity flow through the final stretch of the sewer, into the trunk main, and down to a 

second pumping station near the entrance of the wastewater treatment plant. However, information about 

the design criteria for these pumping stations was not yet available at the time of this report.  

 

Finally, before the construction an assessment will be made of existing underground infrastructure, such 

as water supply, power lines and fiber cables to ensure these will not be affected. 
 

 

4.2.2  Trunk Main 

The trunk main will be designed with a 1 meter diameter. However, the final and detailing lining and related 

design specification have not yet been elaborated. So far, the design engineer took over the original 

routing of the trunk main as provided in the SGI Sanitation Master Plan of 2008, as shown in the next 

maps. This routing has also been the basis for performing the socio-economic survey under this ESIA and 

assessment of required resettlement and expropriation. The data from this survey have been used as input 

for the Resettlement Policy Framework, issued separately in draft in November 2015.  

 

Meanwhile the Rwanda Transport Development Agency and the City of Kigali are in the process of 

planning an expansion of the Kigali-Muhanga high way, possibly up to six lanes (two times three lanes). 

Further discussions with the Design Engineer have clarified that there are no technical limitation to 

alternative routes of the trunk main along the main road.   

 

The ESIA consultants and Design Engineers conclude jointly that the best option is to put the trunk main in 

the middle, between the two tracks of the new high way. However, this requires that the final lay out of the 

high way shall be available to the Design Team before completion the final design of the trunk main. This 

particularly requires coordination between the City of Kigali, WASAC LTD and the Rwanda Transport 

Development Agency, both under this Ministry of Infrastructure, prior to completion of the design and 



European Investment Bank  Royal HaskoningDHV 

ESIA Kigali Wastewater Project - final 73 

 
 

 

tender documents for the Trunk main. This coordination will enable effective coordination in terms of 

ground works, construction works, resettlement action planning and expropriation unit pricing and 

implementation. 

  

 

Figure 39 – Aerial Photograph of Eastern Section of the Trunk  Main (SGI, 2008) 

 

 

Figure 40 – Aerial Photograph of the Central Section of the Trunk main (SGI, 2008) 

 



European Investment Bank  Royal HaskoningDHV 

ESIA Kigali Wastewater Project - final 74 

 
 

 

 

Figure 41 – Aerial Photograph of the Western Section of the Trunk main (SGI, 2008) 
 

 

4.2.3  Wastewater Treatment Plant 

The collected wastewater will be conveyed through the trunk main to the WWTP. The stage 1 project 

WWTP components have been designed under the BS-EN design standards, specifically the 2002 

standards BS EN 12255 1 to 11. This includes a lifetime of the civil works of 50 years. 

 

The preliminary treatment includes a 10 mm fine screen and screening handling; a 0.2 mm grit removal, 

including grit handling and flow measurement. Grease removal is not provided in the preliminary treatment.  

Next, a Chemically Enhanced Primary Treatment (CEPT) facility will treat all inflowing wastewater with a 

design capacity of 12,000 m3/day. This includes a combined coagulation and a chemical flocculation 

system using Ferric Chloride, Aluminum Sulphate and a polymer flocculants, as well as primary settlement 

tanks and a sludge pumping station. At very low initial flows (below 1500 m3 /day) the 

coagulation/flocculation system will be bypassed and the preliminary treated effluent will be sent directly 

the activated sludge distribution chamber. 

 

The secondary Activated Sludge treatment step will next process all wastewater generated by the primary 

treatment in a nitrifying biological treatment facility. The secondary treated wastewater will flow into 

maturation ponds for further reduction of pathogen and polishing of the effluent.  This activated sludge step 

will allow for carbonaceous treatment, nitrification, some denitrification and suspended solids removal. 

Final Settlement Tanks (FSTs) shall separate the biomass from the treated effluent and provide a degree 

of thickening for the secondary sludge. The effluent targets from the FSTs are: BOD <25mg/L; Ammonia 

<5 mg/L; Suspended Solids <50 mg/L. 

 



European Investment Bank  Royal HaskoningDHV 

ESIA Kigali Wastewater Project - final 75 

 
 

 

The current plant also caters for a sludge processing (from all wastewater), including sludge thickening, 

unheated digestion including an anoxic zone and aeration zone, a settlement tank, pumping station and a 

mechanical dewatering facility. The biogas generated here will initially be stored (2 production hrs capacity) 

and flared, but in the future it could be used for power generation or biofuel.  

 

The mechanical sludge dewatering includes belt thickeners and centrifuges, which will be located in 

building no. 33 in below figure 42. Their aim is pressing out the water from the sludge, generating a dry 

sludge. This will reduce sludge volume and transportation costs. A piping and pumping station will return 

the collected liquid back to the process prior to the CEPT.  

 

The open spaces indicated in figure 42 on the south-west and western parts of the WWTP are reserved to 

allow for any change at the detailed design stage as well as to secure land for future stages and to prevent 

/ delay the need for another site. It is also important to keep a reasonable footprint for sludge storage in 

case of problems with the sludge disposal process or with the mechanical dewatering during operations. 

 

The treated wastewater will next pass a culvert under the main road to reach the Maturation Pond (10.3 ha) 

on the other side of the road, in the wetland area next to the river.  

 

An emergency overflow to the river is recommended if a complete power failure and backup power failure 

to the WWTP would occur. This should not be acceptable under any normal circumstances, but it would 

provide a controlled means of overflow of the network in case of an emergency. This bypass will allow 

wastewater from the inlet pumping station to bypass the entire wastewater treatment process and be 

discharged directly to the maturation pond. It should however be noted that during low river flows, this 

bypass will lead to high concentrations of pollutants in the river. At that stage adequate information to the 

surrounding population shall be provided to avoid any direct contact with the river segment downstream of 

the wastewater treatment plant. In addition, prevention of direct contact shall further be enforced through 

clear information signs and surveillance along the river.   



European Investment Bank  Royal HaskoningDHV 

 
ESIA Kigali Wastewater Project - final 76

 
 

 
 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 42 –WWTP General Arrangement (Mott MacDonald, 2016) 



European Investment Bank  Royal HaskoningDHV 

 
ESIA Kigali Wastewater Project - final 77

 
 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 43 –WWTP Process Flow Scheme (Mott MacDonald, 2016)  



European Investment Bank  Royal HaskoningDHV 

 
ESIA Kigali Wastewater Project - final 
 

78

 
 

 

4.2.4  Maturation Ponds 

The purpose of the proposed Maturation Ponds is to act as a natural sunlight disinfector during the stages 

1 and 2 of the project, where the capacity of the plant will be 12,000 m3 / day. There will be three ponds 

with an area of 3.4 ha each. The ponds will also act as a natural biological degradation step (polishing), 

leading to further reduction of BOD and pathogen.   

 

During stage 3, the capacity of the primary chemical treatment and secondary activated sludge 

components will be expanded to 24,000 m3 / day. During this stage full scale disinfection will take place 

either through further expanding the maturation ponds or introduction of UV disinfection, depending on the 

performance of the WWTP and the maximum desired pathogen levels of the effluent. 

 

Finally, during final stage 4 the capacity will be increased to about 55,000 m3 / day and the chemical 

enhanced primary treatment system may be replaced by a more advanced systems. In addition, UV 

disinfection will be applied to meet the highest international standards, which may lead to a reduction in 

the size of the maturation ponds. 

 

The ponds will probably see the growth of some water plants, as well as algae providing oxygen to the 

water. These algae may require the construction of a subsurface flow area in the wetland between the 

outlet of the ponds and the actual discharge into the river, in order to prevent these algae reaching the 

river.  

 

It is foreseen that the wetland will be flooded up to 3 times per year, leading to occasional flooding of the 

maturation ponds as well. Clearly, during these periods the ponds will lose their disinfection and biological 

degradation functions. However, the WWTP effluent will then be diluted strongly, leading to no or limited 

impacts on the surface water quality. In addition, the maturation ponds will be constructed with natural 

materials only, resulting in no negative impacts on the environment during flood events. 
 
  



European Investment Bank  Royal HaskoningDHV 

 
ESIA Kigali Wastewater Project - final 
 

79

 
 

 

4.3  Project Phases 

 

4.3.1  Pre-construction Phase 

The pre-construction phase relates to all activities required to initiate the actual construction works. They 

include planning and studies, design works, setting the financial, contractual, legal and organizational 

arrangements, land acquisition and resettlement issues and tendering of the construction works. The next 

table provides an overview. 

 

Table 10 – Pre-construction Phase 

 

   Pre-construction Phase 

  

p1 Surveys and field investigations 

p2 Preparation of preliminary and interim design and functional specifications 

p3 Completion FS Finance, Institutional, Legal issues 

p4 Completion of RAP and Land Acquisition Plans (not part of this assignment) 

p5 Final designs (areas 1A and 2A; Trunk Main; WWTP; sludge processing and maturation ponds) 

p6 Traffic Management Planning 

p7 Detailed Operating and Financing plans 

p8 Preparation Detailed Resettlement Action Plan 

p9 Final Decision Loan Agreement EIB 

p10 Preparing Construction Tender Documents 

P11 Permits to Construct and Operate 